



Société Anonyme au capital de 1 725 617 €

Téléphone : +33 (0)3 20 92 16 54

Télécopie : +33 (0)3 20 92 23 55

E mail : contact@winckelmans.com

Internet : <http://www.winckelmans.com>

B.P. 10147 – 584, avenue de Dunkerque
59461 LOMME CEDEX

TEST CERTIFICATE

Anti-slip properties of floor coverings in wet loaded barefoot areas

Tested Material: fully vitrified unglazed ceramic sandstone

Product Reference: 020CA0 – (square)

Dimensions: 20 x 20 3.7 mm

Colour: white

Surface: flat, unstructured

Information on product tested:

Width of joint: 2.5 mm

Type of joint: cement

Manufacturer :

Etablissements Winckelmans
584, Avenue de Dunkerque
59461 Lomme Cedex
France

Contractor:

Etablissements Winckelmans
584, Avenue de Dunkerque
59461 Lomme Cedex
France

Contract of: 24 / 02/ 2011

Institute: Säurefliesner – Vereinigung E.V., 30938 Burgwedel, Germany

Date of test : 25/ 03/2011

Certificate number: 50961101.001

Origin of sample: contractor, with shipment to the Research Institute

Description of test: DIN 51097 : « Testing of floor coverings ; Determination of anti-slip properties; wet loaded barefoot areas; control procedure; inclined plane” 11/92 version ; requirements of the Kuratorium “Anti-slip floor coverings – NB List”

Test result: mean angle: 28°

Evaluation: Anti-slip requirements fulfilled for the C utilization field